

NANTONG JIANAN MEDICAL PRODUCTS CO., LTD

CERTIFICATE OF ANALYSIS

Report No. JA210805E MFG Date 05/08/2021 Exp Date 05/08/2026 Lot Number JA210805

Commodity: Gauze Roll	Standard: BP98
Testing No: JA001	Test Quantity: 1rolls
Time: 2021-8-5	Package: 1Roll/Weave bag

Tested according to the standard EN14079

Properties: The article is a white soft and plain woven fabric without stink and taste

Testing:

Item	Unit	Standard	Testing results
Composition	%	100 cotton	complies
Weight per unit area	g/m ²	32	complies
Acidity or alkalinity	/	No pink coloration accepted	complies
Alien fibers	%	cotton	complies
Fluorescence of 365mm	/	Weak violet fluorescence	No fluorescence
Immersion time	second	0-10	5
Soluble substances in water	%	0.1~0.25	0.2
Soluble solution in ether	%	0.2~0.5	0.2
Tensio-active substances	/	Thickness of foamie within 2mm only	complies
Dessication loss	%	0~1	0.8
Sulphidic ashes	%	0.1~0.4	0.3
Extractable ashes	/	Without colour	complies
Starch&dextrine	/	absence	complies
Width	/	90cm	complies
Length	/	1000m	complies
Packing	/	One roll one weave bag	complies
Conclusion	Pass standard of EN 14079:2003		

Test Department Sun Jing Retesting Maker Lu Meng Laboratory Technician Yang Li

